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5 d a7t CR2032 3V 220mAh
B 5o L FR Chinese
Name of Sample EX Lithium Battery CR2032 3V 220mAh
English
5 1121020286
Sample No.
EX ¥ BN CKIB) mEAT R AT
Consignor Wuhan Lixing (Torch) Power Sources Co., Ltd.
A F#LS P CRIED LA PR A
Manufacturer Wuhan Lixing (Torch) Power Sources Co., Ltd.
R F % T R TEke Tt ia i g 515 WE bR T

Test method

ST/SG/AC. lO/ll/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT

OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.6 Amend. 1
Section 38.3

BCAT (KT R AVIE RN AN WAL

) T ; . o : o -
$Ji*TA§ ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Criterion OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev. 6 Amend. 1
Section 38.3
= Sl Ry
A’H“ il € IR 0 4155
ppearance Silvery Button metal shell
HmiEg a8 2021-02-10 ArAIL B A 2021-02-26 ~ 2021-03-25
Accepted Date Test Date
BRT B E SRR, P iR B 5 vty s ANE I ; B ; SR
S Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltems circuit, Crush, Forced discharge
SR, ERELTTEBAR (X RERYWERMET WIS RFRHET M)
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3tp#tEEsK.,
ﬁ?)]‘]%-;@ The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria ST#SG/AC= LQ/H/RGV 6
Conclusion Amend. 1 38.3 J \
3 A HH#H (Date) : 2021-03— ‘9
Bz A0, 063g o Lithium content:0. 063g. /f\ﬂquEE!fﬂi %ﬁi_ﬁ,,ulﬂrmafry :
v
Comment :
e FIA 2R / BB
Consignor 430074
Address Post Code
oo ,’2 F 1 % %%l @ﬁ
Approver: G Checker : $7 Compiler:
BRé

Title:

Bl T F7)f (Vice chief engineer)
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}%_g_ *&F)l‘ljﬁ E] Z’fé‘ *ﬁ}ﬁi‘*ﬂﬁ'ffi%ﬁ% *&)ﬂ‘]é&% $;ﬁ &_ié ‘é’li
Name of Test Standard requirement or The = ik
No s Test Result | Conclusion | Remark
; ltems Clause Number of Standard
A TSRS SRa i s 38 RbR
N #ETE) ST/SG/AC. 10/11/Rev. 6 Amend. | 38.3 | JLEHF 1
R B ATl . _
I Klikud T | oo . See Appendix 1 X /
1tuae UN Manual of Tests and Criteria Passed
simulation ST/SG/AC. 10/11/Rev. 6 Amend. | Section
"?\ 3 Test T.1
HE GOCT R fysit & uC I Aps
3 41! ] HEY ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | JLE£E 2
2 Th ﬂ{ﬂgﬁ T, 2 See Appendix 2 &% /i
ermal test UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section (e
38.3 Test 1.2
l{-fg{—.*l,l_\.l (el [‘“L‘l‘mi?_?iéﬁl'iflﬂ_’-il 10 R Fbr
ﬁ@ {{L'r ! ): ST/SG/AC. 10/11/Rev. 6 Amend. | 38.3 | BLIf} & 3
3 Vibrati ‘?{}‘/‘—’1"' g e See Appendix 3 ks
1bration UN Manual ol Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
S8 Test- 1.3
lki H OCTfalR it it g s ety
wiE méﬂﬂ» ST/SG/AC. 10/11/Rev. 6 Amend. 1 38,3 | BLEt4 4
4 Shook BT, 4 _ : See Appendix 4 gies /
0cC UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. | Section
38. 3 TLSt T. 4
A E CRHfalR et RHbs
= f&T‘JJ}J\) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | JLk{{#% 5
5 SMLE IT. 5 See Appendix 5 %
External short UN Vlnm,m] of Tests and Criteria Passed
circuit \'1/%/\(‘ 10/11/Rev. 6 Amend. 1 Section SRR
’8 Test I 5
Ill (T ke SR s i g 45 m\hﬂh
1 T Y ST/ \L.,’,\L 10/11/Rev. 6 Amend. 1 38.23 | WEHE 6
HE ’.7. ) JHES _
6 Caush 'Mm‘h L See Appendix 6 % /
rus UN Manual of Tests and Criteria Passec
ST/SG/AC. 10/11/Rev. 6  Amend. 1 Section
38.3 Test T.6
BRI (ST aBs S s i @i ﬁﬁ‘}ﬂ:ﬂh
71T5*}‘H#j\\ ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | TLFH& 7
7 F b‘ﬁ%ﬂﬁiﬁ AT 8 See Appendix 7 & /
orced discharge |y yanual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6  Amend. | Section i
8.3 Test T.8
This space intentionally left blank
’ WA ¢
o ER3E A4 HEHERE :20°C-22°C ; BB : /%
Test Environment Ambient temperature:20°C-22°C;Ambient humidity:/%
Condition
Ll )
3 Test ltem
P ORI PR :
Subcontracted Test raxRE | 244K / R /
Condition Subcontracted | Namé Post Code
Laboratory ik / 9,75 y
Address Tel
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i [ | RRIAE LA |
No. Name of Test Items | A]titude simulation
5 B R A XI AT Before RIJE After FEMA | FARE| B
%5 Sample Status RE T3 5 RE FF#&4/E | Mass Loss | Residual | %
Sample Mass oCcv Mass oCcvV OCV  |Other
No. /g A% /g IV % % Event
001 W 2. 6983 3.42 | 2.6077 | 3.42 0.02 | 100.00 | O
002 Wy 2.7119 3.43 | 2.7112 3. 43 0.03 100.00 | ©
003 W 2. 6738 3.42 | 2.6729 3. 42 0.03 | 100.00 | o
004 e 0 2. 7176 3.42 | 2.7170 | 3.42 0.02 | 100.00 | o
005 Ll 2. 6947 3.42° | 2.6951 3. 42 0.00 | 100.00 | o
006 o 2. 6967 3. 458 E0NGE0 | 3. 0.03 98.84 | O
007 b b 2. 7004 3. 41 2.6996 |  3.41 0.03 | 100.00 | ©
008 - L. 2. 6905 34| 26800 [ 3 40 0.05 | 100.00 | ©
009 g 2. 7071 3.44 | 2.7068 | 3.44 0. 01 100.00 | ©
010 s 2. 6987 3.43 | 2.6979 | 3.43 0.03 100.00 | ©
011 b | T 2. 7067 0. 01 / 0
012 e o | s Tim / 2. 7184 0. 00 / 0
013 el o 2. 7200 0. 02 0
014 B Ll | -2 Tes 2.7073 0. 03 / 0
015 WL T / 2. 6813 0. 01 / 0
016 il uoisedl |- 2:6862 / 2. 6860 / 0. 01 / 0
017 e R / 2. 7278 / 0.00 / 0
018 s e IR BB T 7 2.7161 / 0.05 / 0
T S R / 2. 6872 / 0.01 / 0
020 BT e | 9.7686D / 2. 6858 / 0. 04 . 0

&iE: Ltk V-RA DMK R-Z P& K 0-L#F. LBEA. LMK, LKL, LK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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23 : BARE L4 | AR
No. Name of Test Items Thernal test
RI T ke -
e | HERA = e R Alter | g am k| #1400 | 34
%5 Sample Status R | FREE RE Fr#&w, JE | Mass Loss| Residual | ZL
Sample Mass oCcv Mass ocVv OCV |Other
No. /g A% /g AV 1% /% Event
001 ol 2. 6977 3. 42 9. 6957 3.39 0. 07 99. 12 0
002 Undifﬁ;ﬁged 2. 7112 3. 43 92.7097 3. 40 0. 06 99. 13 0
003 g 2.6729 | 3.4z | 2.6708 | 3.39 0.08 | 99.12 | o
004 o 2. 7170 3. 42 2. 7149 3.39 0.08 99.12 | o
005 e i 2. 6951 3. 42 2. 6930 3. 39 0.08 B o
R .
006 &l 9. 6959 3. 41 2. 6938 3. 41 0.08 100.00 | o
T
R e e e :

007 sl 2.6996 3. 41 2. 6977 3.39 0. 07 99. 41 0
008 AR 2. 6892 3. 42 2. 6872 3.39 1 0. 07 99. 12 0
Undischarged & o 4 ) . .

7!()35(4:'. 7L A 9

009 L 2. 7068 3. 44 9. 7043 3. 40 0. 09 98. 84 0

010 s 2. 6979 3,43 2. 6951 3. 40 0.10 99. 13 0
ST s ) -

011 Pully dihschargod 2. 7067 2. 7056 / 0. 04 / 0
AT .- : ; .

012 Fully discharged 2.7184 / 2% Tl 4 0.05 / 0
A o . i = /

013 Fullj)? dilscharged 2. 7200 / 2.7192 / 0. 03 (0]
e ‘ b

014 - 2. 7073 / 2.7059 0.05 / 0
S G ) ok ,

015 - 2. 6813 y 2. 6801 / 0. 04 / 0
sER L : p [

016 T R , 2. 6848 / 0. 04 / 0

017 I 2.7278 / 9. 7265 / 0.05 / 0

Fully discharged 1 . d =

T

018 Gl 2. 7161 / 2. 7154 / 0.03 / 0
ST

019 . 2. 6872 2. 6860 / 0.04 / 0
A

020 o 2. 6858 / 2. 6850 / 0.03 / 0

FiE: Lk V-RA DR R F-R K -k, LRA. LK. RKE. L,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% ; BUAE LA | )
No. Name of Test Items | Vipration
S| e RN Bdin L BBE A i o el LG
%5 Sample Status RE FHaE| RE 349, JE | Mass Loss | Residual | L&
Sample Mass QCV Mass OCV oCcVv Other
No. /g N /g /V /% 1% Event
001 e 2.6957 | 3.39 2. 6952 3. 39 0.02 | 100.00 0
002 pil s 2.7097 | 3.40 2. 7086 3. 39 0. 04 99. 71 0
003 W 2. 6708 3. 39 2. 6704 3.39 0.01 100. 00 0
004 e 2.7149 |  3.39 2. 7144 3. 40 0. 02 100. 00 0
005 B 2.6930 | 3.39 | 2.6921 3. 39 0.03 4§ #00.00 | o
006 e o 2. 6938 3. 41 2. 6932 3. 41 0. 02 100. 00 0
007 L o 2.6077 | 339 | 26970 3. 32 | 0.03 7. 94 0
008 e 2.6872 | 3.39 2. 6862 3. 37 0. 04 99. 41 0
009 o 2.7043 | 3.40 | 2.7035 3. 41 0.03 | 100.00 | o
010 Ay ol 2.6951 3. 40 2.6941 3. 40 0.04 | 100.00 | o
011 o 2. 7060 ; 0. 00 / 0
012 g T / 2.7168 , 0. 01 / 0
013 | S92 / 2.7185 / 0. 03 / 0
014 e o | 27059 / 2. 7062 0. 00 0
015 Gl | oERN / 2. 6798 : 0.01 0
016 L PP R T / 2. 6852 / 0. 00 / 0
017 s ea . f 21705 / 2. 7268 / 0. 00 / 0
018 oo S R / 2. 7150 / 0. 01 / 0
019 B el ORERED / 2. 6856 / 0.01 / 0
020 B e | 285D / 2. 6854 / 0. 00 7 0

&iE: LR V-RA D-fEIK R-2KZE F-R K 0-L#A. LBEA. LK. kg,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

RAK.
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B5 , AR R B 4 AR it
No. & Name of Test Items Shaolk
M — R I A] Before ?Eﬁ\/é After FERA %'}'%‘VEE H 4
%s Sasingle Status RE | FREE| FE FF#&-9, /& | Mass Loss | Residual | 3
Sample Mass ocv Mass OoCV OoCV Other
N /g Y /g A % 1% Event
001 A 2.6952 | 3.39 | 2.6947 | 3.39 0. 02 100.00 | o
002 s o 2.7086 | 3.39 2.7081 | 3.39 0. 02 100.00 | o
003 L 2.6704 | 3.39 | 2.6701 | 3.39 0. 01 100.00 | o
004 ol 2.7144 | 3.40 | 2.7141 | 340 0. 01 100.00 | o
005 e 2.6921 | 3.39 | 2.6916 | 3.39 0. 02 100.00 | o
006 i 2.6932 |  3.41 2.6930 | 3.4 0. 01 100.00 | o
007 " .0 270 | 302 | 2.6957 |08 35 0. 05 100.00 | o
008 o giese2 | 3 37 ety | 3. 36 0. 00 9.70 | o
009 e 2.7035 | 3.41 | 2.70%2 | 3.4 0. 01 100.00 | o
010 B o 2.6941 | 3.40 | 2.6947 | 3. 40 0. 00 100.00 | o
011 Ful 1?%%-#&1-&,(, 2. 7060 / 2. 7052 / 0.03 v 0
02 b |2 Ties / 2. 7172 0. 00 / 0
UE B T oM SO 2. 7191 0. 00 0
B4 i s | 27062 / 2. 7059 0. 01 / 0
015 [U“ﬁf%‘ﬁbl 2. 6798 2. 6790 0. 03 / 0
LT L T R / 2. 6849 / 0. 01 / 0
e § s 10 7o / 2. 7264 / 0.01 / 0
L R SRR RO / 2. 7154 / 0. 00 / 0
T S TOLE SR / 2. 6856 / 0. 00 / 0
U2 SR R P i 2. 6850 / 0. 01 / 0

FiE: LR VR DMK R F-RK 0-R#F. LIRS, LK. AR, RALKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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el : RMAE LA | S
No. Name of Test Items External short circuit
Hths H Sk A HEABARHRE .
Sample No. Sample Status Max. EXtem;lCTemPefatUl’e i Bt
ETY -
el Undischarged 63. 4 0
e -
i Undischarged 64. 6 0
7)) Qi) =
i Undischarged 064.5 0
ey :
i Undischarged 63. 8 o
R ,
065 Undischarged 38y 0
A I ‘
s Undischarged 64. 2 0O
AT HL
- Undischarged 64. 4 0
R 1
L Undischarged 64.0 0
ATt y
. Undischarged 641 0
o :
i Undischarged 03. [ 0
ST Wi
Ul Fully discharged 56. 2 0
eI i
Oie Fully discharged 55.9 o
e TR =
o Fully discharged 56.0 0
ST i
014 Fully discharged ')6.'0 0
SEATHE i
B Fully discharged 53. 8 0
SEAT =
ke Fully discharged 955. 6 0
56 4 —
td Fully discharged 56. 1 0
SEAT
S Fully discharged 56. 3 o)
SRR
iy Fully discharged 55.8 ©)
020 O 55.9 )

Fully discharged

&ix: DA R-2RE F-RK 0-RMh. LA, R,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A% : BMFA A | HIE
No. Name of Test Items Crush
T BERA i AL
Sample No. Sample Status s Extem/a%Temp SR Other Event
ozl L’ndigﬁ;ﬂrged / 0
022 Undﬁfﬁﬁged / -
023 fold;{;)giar%gﬁ‘d / P
024 Undi?}(\ﬁ'ged 0
025 (ndtocburged / 0
L Fllli?ﬁi%fﬂl‘g@d / 9
021 Fully disctmred / 0
028 Ful l):t ?ﬁ%cll?arged / 0
029 Fullﬁ;Ei ﬁ(;ihilcf:arged o i .
030 Ful ]i?%\ibfc?arged / 0
LI Fzepy | This space intentionally left

blank

&ix: D-FRAR F-RK 0-RfA. AARK.
Note: D-Disassembly F-Fire O-No Disassembly & NorFire.
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A%, - KRR B 2 A SR
No. Name of Test Items Forced discharge
%5 LKA AR
Sample No. Sample Status Oty B
031 Ful lirﬁﬁ(;fﬁ(c%arged 0
032 Ful lj\,E {c‘l}.iﬁfc:iljarged Y
033 Ful ljyb ?;TE(CFSM ged 0
034 Full’jy‘?%iﬁfc:irged 0
035 Ful 1/? ?Fffcr}?arged 0
036 Fu]i?%iéfcfarged 0
037 Ful ]Tfnl%ﬁ%c%arged 0
038 Full%%iﬁfc?arged 0
039 Fulgi?fc%argcd O
040 Ful l?ﬁzzr&rged 0
DIF 251 This space intentionally

left blank

FiE: D-ARAR FALK O-RMEIK. AKX,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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